REPAIR PARTS SNOW THROWER - MODEL NO. 62780X31 (96197001100)
AUGER HOUSING / IMPELLER ASSEMBLY

e 13

6



REPAIR PARTS SNOW THROWER - MODEL NO. 62780X31 (96197001100)
AUGER HOUSING / IMPELLER ASSEMBLY |

KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION

4 191079 Pulley, Impeller 30 405977X479 Auger Assembly, RH

5 188909 Bearing Assembly, Flange 31 405976X479 Auger Assembly, LH

6 198541 Nut, Hex Flange 5/16-18 32 407768 O-Ring

7 180355 Bolt, Flat Head, Carriage 5/16-18 33 407769 Bushing, Flange 3/4

X 5/8 34 174681 Washer, Thrust 3/4

8 72270505 Bolt, Carriage 5/16-18 x 5/8 35 174684 Bearing, Thrust 3/4

9 199879 Bolt, Hex Head 36 407757 Shaft, Impeller
10 404926X459 Housing, Auger 37 174683 Washer, Thrust 5/8

11 404932X473 Bar, Scraper 38 407758 Bushing, Fiange 5/8
12 178675X008 Bracket, Corner Discharge 39 407767 Screw, Hex Head 5/16-18 x 3/4
13 175322 Base, Discharge Chute 40 407760 Plug, Case
14 19111507 Washer, Flat 41 407761 Housing, Gearbox, RH
15 198552 Washer, Lock 5/16 42 407770 Seal, Qil
16 74950512 .  Screw, Hex Head 5/16-18 x 3/4 43 407762 Bushing, Flange, 1"
17 155595 Grease Fitting 44 189282 Key, Square 1/4 x 1/4 x 7/8
18 179582 " Screw, Hex Head 5/16 x 1 45 407763 Gear, Worm
19 73800400 Nut, Hex Lock 1/4-20 46 407764 Shaft, Auger
20 198541 Nut, Hex Lock 5/16-18 47 407765 Housing, Gearbox, LH
21 401347 Washer, Flat 5/16 48 175321X479 Impeller Assembly
22 178777X479 Skid Plate, RH 49 74780426 Screw, Hex Head 1/4-20 x 1-5/8
23 179246 Washer, Nylon, Friction 50 407766 Gasket, Gearbox
24 128638 Wing Nut 51 7836M Pin, Roll 3/16 x 1-1/8
25 72270506 Bolt, Shoulder 1/4-20 52 405697X479 Bar, Drift Cutter
26 174658 Bearing, Auger 53 198648 Bolt, Carriage
27 174697 Washer, Thrust, 1" 54 198709 Stop
28 192090 Bolt, Shear 55 198638 Spacer
29 174762X479 Skid Plate, LH 56 180684 Multi-Wrench

57 196710 Gearbox Assembly

NOTE: All component dimensions given in U.S. inches. 1 inch =254 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.
Failure to do so could be hazardous, damage your unit and void your warranty.

21



REPAIR PARTS SNOW THROWER - MODEL NO. 62780X31 (96197001100)
CONTROL PANEL / DISCHARGE CHUTE

22



REPAIR PARTS SNOW THROW_ER - MODEL NO. 62780X31 (86197001100)
CONTROL PANEL / DISCHARGE CHUTE

KEY PART ]
NO. NO. DESCRIPTION
1 183333 Knob, Lever
2 17501010 Screw #10-24 x 5/8
3 179096X479 Strap, Slotted
4 73800600 Nut, Lock 3/8-16
5 19131316 Washer, Flat 3/8
6 404974 Control Assembly, Chute Rotater
7 405784X479 Support, Pivot
8 150078 Screw, Hex Head 5/16-18 x 3/4
9 189713X615 Knob, Deflector
10 185600 Boit, Shoulder
12 191730 Nut, Lock 1/4-20
13 72270505 Bolt, Carriage 5/16-18 x 5/8
14 179246 Washer, Nylon

15 404770X459
16 178633X459

Chute Assembly
Deflector Assembly

17 179145 Seal, Deflector

18 128415 Rivet, Blind

19 183333 Knob, Lever

20 72270506 Bolt, Carriage 5/16-18 x 3/4

21 155415 Washer, Flat

24 74780528 Screw, Hex Head 5/16-18 x 1-3/4
25 198541 Nut, Lock 5/16-18

26 198474 Lever Assembly, Speed Control
27 169675 Retainer, Hairpin

28 180445 Rod, Upper, Speed Control

29 187716 Rod, Lower, Speed Control

30 192710 Clamp, Clean-Out Tool

31 192199 Tool, Clean-Out

NOTE: All component dimensions given in U.S. inches. 1 inch =25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.
Failure to do so could be hazardous, damage your unit and void your warranty.

23



REPAIR PARTS SNOW THROWER - MODEL NO. 62780X31 (96197001100)
HANDLES

A
El
-y
)
o
y 4 \
TWh
NN
“/ I .

__.__..___‘..._..
N
=
L S
_ @ y
RN F;
LN
w
(Y
It
Maririaasasa s

\

24



REPAIR PARTS
HANDLES

KEY PART

NO.

NOTE: All component dimensions given in U.S. inches.

NO.

405999X479
405783X479
178888
169675
17060408
178652
196333X008
196334X008
196619X479
74780524
74780528
407856X479
407857X479
751153
19131316
178899
180480
180481
72120618
178643X479
180447
180926
178669
17000616
198559
183352
175262
184471

SNOW THROWER - MODEL NO. 62780X31 (96197001100)

DESCRIPTION

Lever, Auger Control, RH

Lever, Traction Drive Control, LH
Bushing, Flange

Retainer, Hairpin

Screw, Hex Head 1/4-20 x 3/4
Rod, Interlock

Arm, Impeller Rod

Arm, Traction Rod

Panel, Control

Screw, Hex Head 5/16-18 x 1-1/2
Screw, Hex Head

Tube, Handle, LH

Tube, Handie, RH

Nut, Lock 5/16-18

Washer, Flat 3/8

Knob, Handle

Rod, Auger Control

Rod, Traction Control

Bolt, Carriage 3/8-16 x 2-1/4
Handie Tube, Lower

Sleeve, Spring

Spring, Traction Drive

Spring, Auger Control

Screw, Hex Head 3/8-16 x 1
Bushing, Pivot

Console, Panel

Screw, Hex Head, Tapping #10-24 x 1-1/4
Screw, Hex Head, Tapping #10-24 x 1/2

1 inch = 25.4 mm

IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.
Failure to do so could be hazardous, damage your unit and void your warranty.

25



REPAIR PARTS SNOW THROWER - MODEL NO. 62780X31 (96197001100)
DRIVE




REPAIR PARTS

DRIVE

KEY PART
NO. NO.

1 146315

2 751153

4 198584

5 180017

6 180134

7 179270

8 192616X479
9 180082

10 180065

11 187714

12 180066

13 178807

14 178619X479
15 175344

16 186951X479
17 179831

18  198176X479
19 73930500
20 178613

21 74760514
22 85179

23 180135

24 180081

25 178695

26 197763

27 188226

28 197764

29 175350X479
30 175349X479
31 72270505
32 189282

33 188909

34 175338X479
35 182504

36 191080
37 198541

38 19111507
39 198552

40 74950512
41 12000012
43 179095

44  9465M

NOTE: All component dimensions given in U.S. inches.

SNOW THROWER - MODEL NO. 62780X31 (96197001100)

DESCRIPTION

Screw, Hex Head 5/16-18 x 3/4
Nut, Lock 5/16-18

Screw, Hex Head 5/16-18 x 1/2
Bearing, Flange

Shaft, Auxiliary

Spacer, Plate

Plate, Auxiliary

Gear, Intermediate (12/58)
Gear, Pinion

Rod, Cluich

Shaft, Long, Hex

Pin, Pivot

Lever, Shifter / Wheel
Trunnion Bearing Assembly
Bracket, Pivot, Shift

Ring, Rubber Wheel

Plate, Rubber Wheel

Nut, Lock 5/16-18

Hub, Rubber Wheel

Screw, Hex Head 5/16-18 x 7/8
Retainer, Hairpin

Spring, Bias

Gear, Axle (58 Teeth)

Pin, Pivot Lever

Plate Assembly, Drive
Shaft, Axle

Shaft, Short Hex

Lever, Shifter Plate

Bracket, Shifter Support
Bolt, Carriage 5/16-18 x 5/8
Key, Square

Bearing, Flange

Plate, Drive Mounting
Spacer, Bearing

Pulley, Traction Drive

Nut, Lock 5/16-18

Washer, Flat

Washer, Lock 5/16

Screw, Hex Head 5/16-18 x 3/4
Ring, Retaining

Spring, Return

Pin, Roll

1 inch = 25.4 mm

IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.
Failure to do so could be hazardous, damage your unit and void your warranty.

27



REPAIR PARTS SNOW THROWER - MODEL NO. €2780X31 (96197001100)
CHASSIS / ENGINE / PULLEYS

e

31 39 T

'
.\‘.

N \el .
= .
\Sfj!-/-/ss 342




REPAIR PARTS

CHASSIS / ENGINE / PULLEYS

KEY PART
NO. NO.

1
2
3

- 0w N

— =k

13
14
15
16
17
18
19
20
21
22
23
24
25
26

181044
180522

74780520
59289
166785
175330
179092
198552
198584

179259
85179
178828
183533
150406
179354X008
74780524
198559
180523
74610516
179371
180478
179157
400026
850263

NOTE: All component dimensions given in U.S. inches.

DESCRIPTION

Spring, Traction Idler

Pulley, Idler (2-1/4)

Engine, Tecumseh, Model Number
LH318SA (For engine service and
replacement parts, call Tecumseh
Products at 1-800-558-5402)
Screw, Hex Head 5/16-18 x 1-1/4
Washer, Flat

Nut, Jam, Lock 5/16-18

Pin, Idler Pivot

V-Belt, Traction Drive

Washer, Lock 5/16

Screw, Hex Washer Head
5/16-18 x 1/2

Impeller Arm / Pad Assembly
Retainer, Hairpin

Spring, Brake

V-Belt, Impeller Drive

Screw, Hex Head 3/8-16 x 1-1/4
Arm, Idler

Screw, Hex Head 5/16-18 x 1-1/2
Bushing, Idler Pivot

Pulley, ldler (2-3/4)

Screw, Hex Head 5/16-24 x 1
Spacer, Engine Pulley

Pulley, Engine, Traction Drive
Pulley, Engine, impeller Drive
Washer, Flat 3/8

Washer, Lock 3/8

KEY PART

NO.

27
28
29

30
31
32
33
34
35
36
37
38
39
41
42
43
44
45
46
47
48
49
50
51
52
55
57
58

NO.

851084
155452
192213

178830
405024
179256
187853
198580
405485
73800500
178833X479
187101
192110
700279
179065
179063X479
17000616
175324X479
178624X479
71020512
181156
404431X459
187715X459
406109
57079
12000002
11050500
198563

SNOW THROWER - MODEL NO. 62780X31 (26197001100)

DESCRIPTICON

Screw, Hex Head 3/8-24 x 1-3/8
Guide, Belt

Belt Cover Assembly

(Includes Toolbox Cover)
Cover, Toolbox

Screw, Hex Head 1/4-20 x 1/2
Bolt, Shoulder 5/16-18
Bellcrank Shifter

Clevis Pin

Arm, Auger Control

Nut, Lock 5/16-18

Bellcrank

Link, Speed Control

Trunnion, Clutch

Hairpin, Cotter 3/32 x 1/2

Pin, Bellcrank

Bracket, Bellcrank

Screw, Hex Head

Pivot Bracket, Impelier icier Arm
Pan, Frame Bottom

Screw, Hex Head 5/16-13 x 3/4
Nut, Speed 5/16-18

Frame Assembly

Plate, Frame End

Shaft, Auger Control

Washer, Hardened

E-Ring

Washer, Lock, External Tooth
Power Cord

1 inch = 25.4 mm

IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.
Failure to do so could be hazardous, damage your unit and void your warranty.

29




REPAIR PARTS SNOW THROWER - MODEL NO. 62780X31 (96197001100)
WHEELS / DECALS

30



REPAIR PARTS
WHEELS / DECALS

KEY PART
NO. NO.

187833X418
155443
187865X418
146315
179830
174697

[o2 & BN N /¥ B \S IE S

KEY PART

NO.

181037
407838
181035
181042
407589
181033
155798
155800
181039
406583
406584

(o I o N o) T 6 IR AR AV AN RS

NOTE: All component dimensions given in U.S. inches.

SNOW THROWER - MODEL NO. 62780X31 (96197001100)

DESCRIPTION

Wheel Assembly, 16", LH

Pin, Klik 1/4

Wheel Assembly, 16", RH
Screw, Hex Head 5/16-18 x 3/4
Bearing, Axle

Washer, Thrust (1")

DESCRIPTION

Decal, Danger

Decal, Murray Pro
Decal, Danger, Deflector
Decal, Danger

Decal, Murray Pro
Decal, Instruction

Decal, Traction Lever
Decal, Auger Lever
Decal, Speed Control
Owner’'s Manual, English
Owner's Manual, French

1 inch = 25.4 mm

IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.
Failure to do so could be hazardous, damage your unit and void your warranty.

e



Murray Pro Series 4 Year Warranty

SEEIES

The Home Depot Canada is doubling the warranty period of the manufacturer's warranty
and those of the comparies that manufacture engines, accessories, transmissions, bat-

teries, transaxies and other sourced components.

To make claim under this warranty does not change. Return the unit, or if authorized
in advance, the defective part, along with your proof of purchase to The Home Depot
Canada store where purchased or closest o you, or, to an authorized Service Dealer.
To locate an authorized Service Dealer, call Briggs and Stratton Canada, Monday to
Friday 8:30 A.M to 5 PM Eastern time excluding holidays, 1-800-661-6662 and ask for
Customer Service.

LIMITED WARRANTY

The Manufacturer warrants to the original consumer purchaser that this product as manufac-
tured is free from defects in materiais and workmanship. For a period of two (2} years from
date of purchase by the original consumer purchaser, we will repair or replace, at our option,
without charge for parts or labor incurred in replacing parts, any part which we find to be
defective due to materials or workmanship. This Warranty is subject to the following limitations
and exclusions.

1. This warranty does not apply to the engine, ather than EHP manufactured transaxle/
transmission components, battery (except as noted below) or components parts thereof.
Please refer to the applicable manufacturer's warranty on these items.

2. Transportation charges for the movement of any power equipment unit or attachment
are the responsibility of the purchaser. Transportation charges for any parts submitted
for replacement under this warranty must be paid by the purchaser unless such return is
requested by Electrolux Home Products.

3. Battery Warranty: On products equipped with a Battery, we will replace, without charge to
you, any battery which we find to be defective in manufacture, during the first ninety (30)
days of ownership. After ninety (20) days, we will exchange the Battery, charging you 1/12
of the price of a new Baitery for each full month from the date of the original sale. Battery
must be maintained in accordance with the instructions furnished.

4. The Warranty period for any products used for rental or commercial purposes is limited 1o

45 days from the date of original purchase.

. This Warranty applies only to products which have been properly assembled, adjusted.
operated, and maintained in accordance with the instructions furnished. This Warranty does
not apply to any product which has been subjected to alteration, misuse, abuse, improper
assembly or installation, delivery damage, or to normal wear of the product.

6. Exclusions: Excluded from this Warranty are belts, blades, blade adapters, normal wear,

normal adjustments, standard hardware and normal maintenance.

7. In the event you have a claim under this Warranty, you must retumn the product to an autho-
rized service dealer.

(8]

Should you have any unanswered questions concerning this Warranty, contact:

Briggs and Stratton Canada Or, Call Toll Free:
Customer Service 1-800-661-6662
1195 Courtneypark Dr. East 8:30 am - 5 pm ET, Mon—Fri

Mississauga, Ontario
LET-1R1
giving the model number. serial number and date of purchase of your product and the name
and address of the authorized dealer from whom it was purchased.
THIS WARRANTY DOES NOT APPLY TG INCIDENTAL OR CONSEQUENTIAL DAMAGES
AND ANY IMPLIED WARRANTIES ARE LIMITED TO THE SAME TIME PERIODS STATED
HEREIN FOR OUR EXPRESSED WARRANTIES. Some areas do net allow the limitation
of consequential damages or limitations of how long an implied Warranty may last, so the
above limitations or exclusions may not appiy to you. This Warranty gives you specific legal
rights. and you may have other rights which vary from locale i locale.
This is a limited Warranty within the meaning of that term as defined in the Magnuson-Moss
Act of 1975,

and ask for Customer Service

406KRR72 N7 28 NR RY

Printad in 11 © A



